Manitowoc

Ice Machine Parts List for
Series EC050 Models

ECGO50A ECGO50W
ECSO050A ECS050W
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EC50 CONTROL BOX
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DESCRIPTION PART NO.
1 15 MINUEE TiMr . oot e e e e e e 20-0664-9
2 Evaporator ThermMOStal. . . . . . .. e e e e e 20-0663-9
3 Bin ThermoOStat . . . . .o 20-0665-9
4 TOggle SWItCN . . e 20-0670-9
5 CoNtrol BOX COVET . ..o e e 605599-9
Miscellaneous — Brackets, Screws, etc.

6 SCrEeW, 7 X 30 MM, . o e e e e e e 50-0443-9
7 Screw (Mount control box/cover to cabinet). . .. ... . 50-0449-9
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EC50 EVAPORATOR ASSEMBLY
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DESCRIPTION
1 Evaporator Assembly
A LArge. ..
A, SEANAArd . ..
D, VNI .
2 Spray Bar ASSembly . . ...
A. INSert (BaCh) . . . oo e
b, Cap (BACh) . . .o
oT O ] o
3 ICE RaAM . o e
4 Standpipe Assembly
A, SEANADIDE . o o
D, PIUG. . . e
5 Curtain Assembly
a. Paddle (each uses 12 permaching) . . ... ... ..
D, RO . .
C. HaANGET . . e
Miscellaneous — Brackets, Screws, etc.
6 Tubing (Water PUMP OUL) . . . . oo e e e e e e e e
7 Spray Bar Clam. . ...
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PART NO.

76-0234-3
76-0235-3
76-0236-3
76-0237-3
40-0877-9
40-0876-9
50-0463-9
40-1103-9

40-1037-9
40-1036-9

40-1258-9
30-0455-9
40-1127-9

40-1033-9
50-0508-9



EC50 REFRIGERATION COMPARTMENT — COMMON PARTS
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DESCRIPTION
1 Compressor

A. 230/50-60/1 Ph. . ..o
D, Start Relay . . ...
C. SHArt CaAPACITOr . . . oottt et e e e e

2 Hot Gas Valve

A. HOt Gas ValVe. . . ..
b. HotGas Valve Coil Only . . ... .. e e
Heat EXChanger . ...
LN DI . . ot
EXPaNSIioN ValVe . . .o
A, Clam . .

A, TXV BOOt . .. e
A, TXV BUID o e

3

4

5

6 Insulation

7 Water Pump

A. 230V 50 Hz. . .o
D, 230V/B0 Hz. . . oo
C. BraCKet . . .o
8 Evaporator Water Inlet Fitting. . . . .. ...
9 CONAENSALE TIAY . . . v ottt ettt e e e e
10 Water Inlet Valve . . ...
L1 RESHICIOr .« o o ottt e e
12 Power Cord 230/50/1 (N0t SNOWN) . . . .o oo
13 Terminal BloCK . . . .o

Miscellaneous — Brackets, Screws, etc.
14  Vinyl Tubing

a. PUMP 0 Spray Bar . . ...

D, SUMP 10 PUMD
15 Water Inlet Tubing .375 ID (NOt ShOWN) . . . . .ot e
16 Bin Drain TUDE . . ...
17  Drain LiNe Clamp . . ..o
18 Drain Fitting Barbed . . . .. .. e
19  Water Pump Inlet/Outlet Clamp . . .. ...
20 Screw 7 x 7 mm (mounts water inlet valve) . . . ... ...
21 Screw 4 x 13 mm (mounts terminal block) . . . ... ..
22 Screw 5 X 13 mm (MOUNES WALtEr PUMIP). . . o . v vttt e e et e e e e e e e e e e e e e e

23 Compressor Mounting
a.
b.
C.
d.
e.
f
24 B
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Compressor Mounting Retainer . . ... .. e
Compressor Clevis Pin L/4" X L. . . . e
Compressor Hairpin Clip. . . ... oo e
COMPIESSOr SIBEVE . . o .o e e
Compressor RUDDer Gromet . . .. ... o e
. COmMPrESSOr WasSher. . . .o e
affle - Air CONAENSET . . .. .o

PART NO.

76-0243-3
20-0610-9
20-0606-9

76-0239-3
20-0666-9
76-0241-3
82-5215-9
76-0242-3
56-5052-9

40-0040-3
40-0720-3

20-0669-9
20-0675-9
60-5596-9
40-1116-9
40-0875-9
20-0820-9
20-0823-9
20-0674-9
20-0668-9

40-1033-9
40-1034-9
40-0902-9
40-1035-9
50-0510-9
40-1128-9
50-0508-9
50-0442-9
50-0485-9
50-0502-9

56-4826-9
37-1210-9
56-4828-9
50-0090-9
50-0089-9
50-0097-9
30-0564-9



EC50 REFRIGERATION COMPARTMENT — AIR-COOLED
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DESCRIPTION PART NO.
1 Compressor (Refer to COMMON PARTS Page) . . ..ottt e e e Page EC50-4
2 T O o] T [T 1] 88-5135-9
3 Fan Motor

A, 280V 50 Hz . . o 20-0021-9
4 Fan Blade . . . ... 30-0565-9
Miscellaneous — Brackets, Screws, etc.
5 Fan Shroud. . . ... 602938-9
6 Fan Motor Mounting BraCKet . . ... ... .. 606174-9
7 Screw Hex 5 x 31 mm (bracket to shroud) . . . ... ... . 50-0449-9
8 Screw Php 7 X 7. mm (MOtor to bracket) . . . . ... .o 50-0442-9
9 LOCKWAS L. . . . 50-0523-9
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EC50 REFRIGERATION COMPARTMENT — WATER-COOLED

DESCRIPTION PART NO.
1 Compressor (Refer to COMMON PARTS Page) . . ..o vt i ittt et et e e e e e e s Page EC50-4
2 WatEr CONAENS O .« . . e e e e e e 82-5252-9
3 LigQUId LiNe DIier . . o ot e e 82-5215-9
4 HP C O . . o 20-0683-9
5 RECEIVET . . .o e 82-5251-9
6 Water Regulating Valve . . .. .. e 82-5272-9
A, Coupling B/8 F X B/8 NPT . ..t e e e 83-3202-3
Miscellaneous — Brackets, Screws, etc.
T Adapter 1 2 NPT . . .o e 87-0610-3
8 BraCKE . . . oo e 605603-9
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EC50 PANELS
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Door — Gray
1 Right Hand Track . . . ... e e e e 40-0867-9
2 LeftHand Track . ... 40-0868-9
3 RAME. . oo 40-0883-9
4 DOOr ASSEMbIY. . . e e 40-0919-9
ST T 40-0872-9
6 Grill SCrews (5 X 13 MM . . .t e 50-0449-9
T TOP GOV . . ittt e 605601-9
8  BaCk Panel. . ... 605604-9
Door — Blue
1  RightHand Track . . .. ... e 40-0925-9
2 LeftHand Track . . .. ..o o 40-0926-9
3 Rrame. . 40-0928-9
4 DOoOr ASSEMbIY. . . . 40-0922-9
ST 1 40-0927-9
6 Grill SCrews (5 X 13 MM) . . ... 50-0449-9
T TOP COVET. . .t e 605601-9
8  BaCK Panel. . .. 605604-9
Door - Light Gray
1 RightHand Track . . ... e 40-0932-9
2 LeftHand Track . . . ... oo 40-0933-9
3 Frame. . 40-0936-9
4 DOOr ASSEMbIY. . . e 40-0937-9
ST 1 40-0934-9
6 Grill SCrews (5 X 13 MM) . . ...t 50-0449-9
T TOP COVET. . . e 605601-9
8  BacK Panel. . .. 605604-9
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